
TX 300 2019 <2019><F2401S5>
WIRING HARNESS

50964

Pos Part Number Description Additional Text Quantity

1 59411075100 WIRING HARNESS RACING USA 05 1.00

2 0026060136 COLLAR SCREW M6X13 ISA30 1.00

3 80011034000 VOLTAGE REGULATOR 04 300 EXC USA 1.00

4* 55711059000 Starter cable 1.00

5 0902060083 Oval head screw ISO 7380 M 6X8 2.00

6 58011109110 Plug-in fuse, big 10A 2.00

7 58211058000 Starter reley 12V 99 1.00

8* 25111055000 battery box HQV 1.00

9 59003001099 METAMOLL 90X45X3MM 03 1.00

10* 79111053000 battery 12V/24Wh 1.00

11* 79111056000 battery support 1.00

12 59001092050 SPECIAL SCREW M6X12,5 WS=8 1.00

13 58111076000 CABLE SUPPORT KHS NR.150-47610 1.00

14 57013072100 WIRING HOLDER 16MM 1.00



15 50303018000 RUBBER L=145MM 2.00

16 44011076140 CABLE TIE 140/2,5MM BLACK 0.00

16 44011076200 Cable tie 200/4.6mm black 0.00

16 44011076305 CABLE TIE 300/4,8MM BLACK 0.00

17* 25111059050 Batteriekabel 1.00

18 0009050106 EJOT SPIRAL SCREW SF M5X10-K 1.00

20 58411098100 CONTACT WASHER M6 VSV-K6 1.00

21 58211058050 BRACKET RUBBER F.STARTRELAY 07 1.00

22 25111097000 Massekabel Rahmen-Batterie 1.00

23 79111053010 screw kit only for 79111053000 1.00
* = New part


